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Customer OTLAV S.p.a
Via Angelo Padovan 2
31025 Santa Lucia di Piave
Italia

Content of order Test of a single-leaved wooden composite doors in wooden block frame with a
thickness of 53 mm, in conjunction with the concealed hinges ,OTLAV IN 303
120" of the manufacturer OTLAV S.p.a, embedded to a standard supporting
construction with low density rigid with a thickness of 100 mm, for fire re-
sistance

Test method EN 1634-1:2014 in conjunction with
EN 1363-1:2012
Further standards according to section 3.1

Fire exposed side opening side / hinges side
Test results Integrity E Thermal insulation El1 | Thermal insulation El2 Radiation EW

45 min. 45 min. 45 min. 45 min.

Date of order Date of test Date of report Period of validity
receipt

07.11.2017 30.11.2017 06.12.2017 08.03.2018 unlimited

/-\ (( DAKKs eng

Akkreditierungsstelle

D-PL-11035-03-00 member

This test report consists of 17 pages and 35 annexes.
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